
Penny Overstr̀- x t, City Clerk

Section 7, Item c.

RESOLUTION 2024-40

RESOLUTION 2024-40, A RESOLUTION BY THE CITY OF FLAGLER

BEACH, FLORIDA APPROVING A PROPOSAL FROM MCKIM AND

CREED TO COMPLETE THE REQUIREMENTS OF A CONSENT ORDER

WITH THE FLORIDA DEPARTMENT OF ENVIRONMENTAL

PROTECTION, AND A BUDGET AMENDMENT TO COVER THE

EXPENSE, PROVIDING FOR CONFLICT AND EFFECTIVE DATE.

WHEREAS, the City agreed to a Florida Department of Environmental Protection ( FDEP) Consent

Order No. 23-0409 in December 2023, and

WHERAS, the City has previously approved McKim and Creed as a professional consultant, and staff

recommends engaging McKim & Creed to ensure compliance with the Consent Order.

NOW THEREFORE BE IT RESOLVED BY THE CITY COMMISSION OF THE CITY OF FLAGLER BEACH:
[...]
This task will not include BIOWIN modeling, or in-depth wastewater process reviews outside

of what is necessary to address the Consent Order. This task will also not cover the design
of solutions to any WWTP deficiencies identified.



City of Flagler Beach, Consent Order Response & CMOM Phase 1

Attachment A - Scope of Services Summary, Page 3 of 5 ( Rev # 1)

Section 7, Item c.

TASK 4 — ASTE ATER E ERGE CY RESPONSE PLAN $ 17,140 Lump Sum

Consultant will perform a peer review of the City's current Wastewater Emergency Response
Plan and revise as necessary to comply with the States requirements. These include utility
staff instructions on handling unauthorized wastewater discharges, how staff will access

critical information, who has authority to direct the response, how internal communications
are handled, how and when sampling of surface waters will be conducted, how equipment
and materials will be obtained, how and when required notifications will be made to the State,
how discharge volumes will be estimated, how the event will be documented and tracked,
numbers and types of generators, pumps, vacuum trucks, fuel and personnel will be kept
ready, which contractors and Mutual Aid Agreements are in place, and public education

campaign as required by the State.

Deliverables for this task will be the following:
1) New Wastewater Emergency Response Plan

TASK 5 e C Oh" DEVELOP V E T $ 161,620 Lu p Sum

Consultant will develop a documented Capacity, Management, Operation, and Maintenance

CMOM) program in accordance with US EPA document 305-B-05-002 dated January 2005
Guide for Evaluating Capacity, Management, Operation, and Maintenance ( CMOM) Programs

at Sanitary Sewer Collection Systems"). This effort will include the " self -assessment" results
from staff interviews. The CMOM is a framework for municipalities to identify and incorporate
widely accepted wastewater industry practices to better manage, operate, and maintain

collection systems. It will also be used to identify capacity constrained areas of the collection

system and provide guidelines on how to respond to sanitary sewer overflow ( SSO) events.
The CMOM will help optimize the use of human and material resources by shifting maintenance
activities from " reactive" to " predictive" leading to cost savings and reducing regulatory
noncompliance. The CMOM planning framework covers operation and maintenance ( O&M)
planning, capacity assessment and assurance, capital improvement planning, and financial

management planning.

Deliverables for this task will be the following:
1) Draft CMOM

2) Final CMOM

As there are many unknowns regarding the wastewater collection system conditions and

potential deficiencies, we are unable to scope all the efforts and designs for engineering
solutions that may be required to address all items. This CMOM effort will be based solely on

records that can be provided by the City. This draft may also identify deficiencies based on

the first draft with a schedule to address them in future Phases.



City of Flagler Beach, Consent Order Response & CMOM Phase 1

Attachment A - Scope of Services Summary, Page 4 of 5 ( Rev # 1)

Section 7, Item c.

ILESTONES AND SCHEDULE

The following milestones and schedules are contemplated for the purposes of this proposal,
and these may be refined after Notice to Proceed. Interim progress updates and deliverables

will be reviewed with the City at recurring coordination meetings between milestone dates.

The schedule below assumes approval of this scope and fee will be issued at the next City
Commission Regular Meeting, followed by preparation and execution of the task order and

receipt of Notice to Proceed in July 2024.

1) Kick -Off Meeting Within 1 week of NTP

2) Field Research ± 2 wks from kickoff

3) CO Compliance Plan . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ±4 wks from Field Research

4) Wastewater Emergency Response Plan ± 8 wks from NTP

5) CMOM Development ± 24 wks from NTP

Overall Schedule for Phase 1 Scope of Services ± 25 weeks

Not including City review periods, public notice periods, or other factors outside of

Consultant's control.)

ADDITIO AL SERVICES
Services requested by the City other than those specifically listed in this Scope of Services

will be considered Additional Services for which the City and Consultant will mutually agree
to additional fee and time prior to the execution of the services.

Please be advised of the following:

1. Evaluation of wastewater infrastructure not specifically described in scope above is

not included.

2. Permitting assistance is not included.

3. Record drawings, water quality, and operations data required to support the

evaluation will be provided by the City in accordance with the project schedule for

data collection.

4. Evaluations for structural integrity, lead, asbestos, flood elevation, wind loading, and

storm surge for existing structures are not included. Architectural and structural

services for any building modifications are not included. If information suggests that

further evaluation is needed to design and construct the intended improvements,
additional services will be negotiated and amended to the scope of the project.

5. The following items are specifically excluded from the design:

1. Field verifying existing construction and information indicated on existing
record drawings, or field survey.

2. Non-destructive testing of existing structural and architectural

components. In the event such testing is warranted an amendment to the

proposal will be provided to CITY subject for acceptance.

3. HVAC systems

4. Plumbing and fire protection/sprinkler system design



City of Flagler Beach, Consent Order Response & CMOM Phase 1

Attachment A - Scope of Services Summary, Page 5 of 5 ( Rev # 1)

5. Hazardous materials abatement design

6. Code related upgrades outside of the project scope of work

7. Statements of Special Inspection

Section 7, Item c.

6. Modeling, geotechnical engineering, architectural and landscaping designs are not

included as part of this project.

7. Wetland impacts, mitigation plans and protected species permitting; maintenance of

traffic plans; environmental services; and tree permitting are not anticipated and are

not included in this scope of work.

8. City will provide as-built/record documents of the existing facilities, utilities, and

improvements within the service area in PDF format.

END OF ATTACH E T A

SCOPE OF SERVICES SU ARY



Jeans Nunez
Lt. Governor

Northeast District

8800 Baymeadows Way West, Suite 100

Jacksonville, Florida 32256

December 22, 2023

Sent electronically to: din o t1agler-beach.co ,

Mr. Dale Martin, City Manager
City of Flagler Beach

105 Second Street

Flagler Beach, FL 32136

SUBJECT: Department of Environmental Protection v. City of Flagler Beach

OGC File No. 23-0409

Facility ID No. FL0026611

Flagler County

Dear Mr. Martin:

Enclosed is a copy of the executed Consent Order to resolve Case Number 23-0409. The

effective date of this Order is December 22, 2023, and all timeframes will be referenced from

this date.

Hatnl n

Secretary

As a reminder, a Consent Order is a binding legal document and was voluntarily entered into by
both parties.

Should you have any questions concerning the Consent Order, please contact Tom Kallemeyn, at

904) 256-1606, or via email at Thomas,Kallemeyn cr;floridadep.gov. Your continued

cooperation in the matter is appreciated.

Sincerely,

Thomas G. Kallelneyn
Assistant Director

Enclosure: Executed Consent Order # 23-0409

ec: Johnny Lynn: ilynn(ccityoftlaglerbeach,com
FDEP-OGC: Lea Crandall

FDEP-NED: Joni Petry, Herndon Sims, Thomas Kallemeyn, Shannon Taylor, Dung Vo,

DEP_NED



Section 7, Item c.

BEFORE THE STATE OF FLORIDA

DEPARTMENT OF ENVIRONMENTAL PROTECTION

STATE OF FLORIDA DEPARTMENT )

OF ENVIRONMENTAL PROTECTION )

v. )

CITY OF FLAGLER BEACH )

IN THE OFFICE OF THE

NORTHEAST DISTRICT

OGC FILE NO. 23-0409

CONSENT ORDER

This Consent Order (Order) is entered into between the State of Florida Department of

Environmental Protection ( Department) and City of Flagler Beach ( Respondent) to reach

settlement of certain matters at issue between the Department and Respondent.

The Department finds and Respondent admits the following:

1. The Department is the administrative agency of the State of Florida having the

power and duty to protect Florida's air and water resources and to administer and enforce the

provisions of Chapter 403, Florida Statutes ( F.S.), and the rules promulgated and authorized in

Title 62, Florida Administrative Code (F.A.C.). The Department has jurisdiction over the matters

addressed in this Order.

2. Respondent is a person within the meaning of Section 403.031(9), F.S.

3. Respondent is the owner and is responsible for the operation of the Flagler Beach

Wastewater Treatment Facility ( WWTF), a 1.0 million gallons per day (MGD) annual average

daily flow (AADF) domestic wastewater treatment facility consisting of a automatically cleaned

bar screen with integral compactor, one oxidation ditch, two secondary clarifiers, two chlorine

contact chambers ( 0.021 MG each), one dechlorination chemical feed system, one sludge holding

tank (0.215 MG), eight sludge drying beds, and one Parshall Flume effluent flow meter ( Facility).

The Facility is also authorized to blend up to 0.50 MGD maximum daily flow reverse osmosis

RO) concentrate water from the City's nano -filtration potable water system. The final treated

effluent is discharged to the Intracoastal Waterway. The domestic wastewater biosolids are

treated to meet Class B requirements and applied on approved land application sites. The



Section 7, Item c.

FDEP vs. City of Flagler Beach

Consent Order, OGC File No. 23-0409

Page 2

Facility is operated under Wastewater Permit No. FL0026611 ( Permit), which was issued on July

31, 2019, and will expire on July 31, 2024. The Facility is located at 2000 Avenue A, Flagler Beach,

Florida, 322136, in Flagler County, Florida ( Property). Respondent owns the Property on which

the Facility is located.

4. The Department conducted a compliance evaluation and sanitary sewer

inspection on November 18, 2022 and file review on October 29, 2023, and finds that the

following violations occurred:

a) Respondent did not have a Sanitary Sewer Overflow Plan ( SSOP) in

violation of Rules 62-600.410(1) and 62-604.500(4)(b), F.A.C.

b) Respondent reported final effluent exceedances for Enterococci, Total

Recoverable Iron, pH, Total Phosphorus ( annual loading), Total Suspended Solids, and Total

Radium 226 + Radium 228 from September 2020 through October 2023.

c) Respondent failed to report sanitary sewer overflows in accordance with

Section X.20. of the permit in violation of Chapter 403, F.S. and Rule 62-604.130(1), F.A.C.

d) Additionally, Respondent had the following sanitary sewer overflows in

violation of Rules 62-604.500(3) and 62-620.300(1), F,A.C.

I) On December 26, 2020, a 25 -gallon spill from an overflowing

manhole.

II) On October 18, 2021, a 70 -gallon spill from a force main break.

III) On March 30, 2022, a 200 -gallon spill from a scum pit overflow.

IV) On May 5, 2022, a 10,000 -gallon spill from a crack in a force main.

V) On September 29, 2022, the WWTF designed for a flow of 1.0 MGD

AADF; received flows due to Hurricane Ian and exceeded 2.0MGD for approximately two ( 2) days. The

result was 1.5 million gallons of partially treated wastewater overflowed from the plant because

of inflow and infiltration. The overflow stayed on property at 2000 Avenue A and did not reach

surface waters.

VI) On November 11, 2022, a 3,000 -gallon spill from the collection

system during Tropical Storm Nicole.



Section 7, Item c.

FIDE? vs, City of Flagler Beach

Consent Order, OGC File No, 23-0409

Page 3

VII) On November 11, 2022,1 million gallons overflowed from a break in

the gravity line during Tropical Storm Nicole. The overflow stayed on property at 2000 Avenue

A and did not reach surface waters. A vactor truck was used to recover approximately 95%© of

the volume.

Having reached a resolution of the matter Respondent and the Department

mutually agree and it is

ORDERED:

5. Respondent shall comply with the following corrective actions within the stated

time periods:

6. Within 120 days of the effective date of this Consent Order, Respondent shall

submit to the Department a plan with schedule to prevent and minimize sanitary sewer

overflows and reduce infiltration and inflow into the collection system and to address

exceedances for Total Recoverable Iron and Total Phosphorous ( annual loading), (hereinafter,

Compliance Plan).

a) The Compliance Plan may involve modifications to the Facility,

modifications to the treatment processes, modifications to the collections system or

reductions in the amounts of contaminants entering the facility. The Compliance Plan

shall be prepared and sealed by a professional engineer registered in the State of Florida

and shall include a time schedule by which compliance shall be achieved. Respondent

must receive written notification of review and acceptance of the Compliance Plan from

the Department ( Notification) prior to implementation. If the Compliance Plan is deemed

incomplete by the Department, or if the Department Requests Further Information ( RFI),

the Respondent shall provide this information in a written response within 30 days of the

date of the RFI.

b) The Compliance Plan shall be implemented within 60 days of the date of

Notification or the timeframe included within the accepted Compliance Plan.

c) Any design modifications to remedy the violations identified in paragraph

4 above and to ensure the Facility and associated collection system, will function in full



Section 7, Item c.

FDEP vs. City of Flagler Beach

Consent Order, OGC File No. 23-0409

Page 4

and consistent compliance with all applicable rules shall be prepared and submitted to

the Department under seal by a professional engineer registered in the state of Florida.

d) Respondent shall submit a complete application for a Department

wastewater permit to construct the modifications submitted pursuant to the Compliance

Plan, if such permit is required. In the event the Department requires additional

information to process the permit application, Respondent shall provide a written

response to information requested by the department within 30 days of the date of the

request.

e) Within 60 days after completion of the construction, Respondent shall

submit to the Department a Certification of Completion, prepared and sealed by a

professional engineer registered in the State of Florida, stating that modifications to the

Facility and collection system have been constructed in accordance with the provisions

of the Permit or, if no Permit is required the design modification(s) submitted pursuant

to the Compliance Plan.

7. Respondent shall comply with the following discharge limitations and other

requirements set forth in the Permit:

a. Beginning on the first day of the month following the effective date of this

Order and lasting until July 31, 2024, the interim limits are as shown in Table 10, below:

Table 1- Interim Limits

Parameter Units Max/Min
Limit

Statistical

Basis

Frequency of

Analysis

Monitoring

Site Number

Sample

Type

Total Phosphorus,

as P)

lb/yr Max 6900
k

Annual Total
Monthly

CAL - 1
Calculated

b. Tests conducted pursuant to this monitoring program shall conform to Rule

62-4.246, Florida Statutes, Chapters 62-160 and 62-660, Fla. Admin. Code, and 40 Code of Federal

Regulations 136, as appropriate.



Section 7, Item c.

FDEP vs. City of Flagler Beach

Consent Order, OGC File No. 23-0409

Page 5

c. These monitoring requirements do not act as State of Florida Department

of Environmental Protection Wastewater Permit effluent limitations, nor do they authorize or